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Quantity limits
— Premium Value

Utilization management updates
Jan.1,2024

Your pharmacy benefit plan has a quantity limits program that can help you get the best results
from your medication therapy. With safe doses, quantity limits can also keep prescription drug costs
lower for you.

Determining quantity limits

Quantity limits are meant to lower the risk of overuse. Quantity limit rules are based on:
+ Food and Drug Administration (FDA) approved uses

+ Medication instruction labels

+ Accepted or published clinical recommendations

The following medications have a new or revised quantity limit that will be covered.

If your medication includes a quantity limit, this means there is a new limit to the amount of the
drug(s) below that will be covered.

If you see your medication listed, we encourage you to talk with your doctor about your treatment
and medication options. If you have questions about the quantity limits program, call the phone
number on your member ID card.



Premium Value non-specialty quantity limit

Therapy class Medication name Quantity limit

Anti-infectives

Antibiotics linezolid 28 tabs/30 days
linezolid susp 6 bottles (900 mL)/28 days
Antifungals terbinafine 250 mg 84 days supply/180 days
Antivirals, Herpetic valacyclovir 4 tabs/day
acyclovir oint 5% 30 grams/30 days
Antivirals, Influenza oseltamivir 30 mg 20 caps/365 days
oseltamivir 45 mg, 75 mg 40 caps/365 days
oseltamivir suspension 360 mL/365 days
XOFLUZA (baloxavir marboxil) 4 tabs/365 days
XOFLUZA(baloxavir marboxil) 40 mg, 80 mg 2 tabs/365 days
Antivirals LAGEVRIO (molnupiravir) 1 course/fill, 2 fills/365 days
PAXLOVID (nirmatrelvir-ritonavir) L course/fill, 2 fills/365 days
PAXLOVID (nirmatrelvir-ritonavir) L course/fill, 2 fills/365 days
VEKLURY (remdesivir) 1 course/fill, 2 fills/365 days
VEKLURY (remdesivir) 1 course/fill, 2 fills/365 days
Antiretrovirals, Hepatitis B BARACLUDE (entecavir) Soln 630 mL/30 days
entecavir tabs 1tab/day
Cardiology
Anticoagulants PRADAXA (dabigatran) 2 caps/day
ELIQUIS (apixaban) 2 tabs/day
ELIQUIS (apixaban) Starter Pack 2 packs/365 days
ELIQUIS (apixaban) 5 mg 3 tabs/day
XARELTO (rivaroxaban) 1tab/day
XARELTO (rivaroxaban) 2.5 mg, 15 mg 2 tabs/day
XARELTO (rivaroxaban) Starter Pack 2 packs/365 days
XARELTO (rivaroxaban) Susp 20 mL/day
Heart Failure ENTRESTO (sacubitril/valsartan) 2 tabs/day
Central Nervous System
ADHD Agents amphetamine 6 tabs/day
amphetamine/dextroamphetamine 30 mg tab 2 tabs/day
amphetamine/dextroamphetamine 3 tabs/day
amphetamine/dextroamphetamine ER 2 caps/day
atomoxetine 1 cap/day
dexmethylphenidate 2 tabs/day
dexmethylphenidate ER 1 cap/day
dextroamphetamine 10 mg 6 tabs/day
dextroamphetamine 5 mg 3 tabs/day
dextroamphetamine soln 60 mL/day
dextroamphetamine ER 5 mg 3 caps/day
dextroamphetamine ER 10 mg 6 caps/day
dextroamphetamine ER 15mg 4 caps/day
methylphenidate 3 tabs/day
methylphenidate chew tab 3 tabs/day
methylphenidate chew tab 10 mg 6 tabs/day
methylphenidate ER 10 mg 2 tabs/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit
methylphenidate ER 20 mg 3 tabs/day
methylphenidate ER 36 mg 2 tabs/day
methylphenidate ER cap 1 cap/day
methylphenidate ER tab osmotic release 36 mg 2 tabs/day
methylphenidate ER tab osmotic release 1tab/day
methylphenidate soln 10 mg/5 mL 30 mL/day
methylphenidate soln 5 mg/5 mL 60 mL/day

Alzheimer's Agents memantine ER caps 1 cap/day

Analgesics (non-opioid) celecoxib 2 caps/day
diclofenac gel 1% 10 tubes/month
ketorolac 20 tabs or 5 days supply/30 days
orphenadrine citrate ER 100 mg 2 tabs/day

Analgesics (opioid)

acetaminophen/codeine soln 120-12 mg/5 mL

136 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive;
166.5 mL/day, 2 fills/60 days for treatment experienced

acetaminophen/codeine tab 300-15 mg

13 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

acetaminophen/codeine tab 300-30 mg

10 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

acetaminophen/codeine tab 300-60 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
tabs/day, 2 fills/60 days for treatment experienced

butorphanol nasal spray 10 mg/mL

1 bottle/fill, 2 fills/60 days

buprenorphine 8 mg 3 tabs/day
buprenorphine 2 mg 12 tabs/day
buprenorphine/naloxone 8-2 mg 3 tabs or films/day
buprenorphine/naloxone 12-3 mg 2 films/day
buprenorphine/naloxone 4-1mg 6 films/day

buprenorphine/naloxone 2-0.5 mg

12 tabs or films/day

codeine tab 15 mg

21 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 40
tabs/day, 2 fills/60 days for treatment experienced

codeine tab 30 mg

10 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 20
tabs/day, 2 fills/60 days for treatment experienced

codeine tab 60 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen sol 75-325 mg/15 mL

98 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 180
mL/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen sol 10-325 mg/15 mL

73.5 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 135
mL/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen tab 10-325 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen tab 10-300 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen tab 5-300 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class

Medication name

Quantity limit

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).

hydrocodone/acetaminophen tab 5-325 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen tab 7.5-300 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/acetaminophen tab 7.5-325 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/ibuprofen tab 5-200 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 16
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/ibuprofen tab 7.5-200 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone/ibuprofen tab 10-200 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

hydromorphone liq 1 mg/mL

10 mL/day up to 7 days for treatment naive, 18 mL/day for
treatment experienced

hydromorphone tab 2 mg 5 tabs/day up to 7 days for treatment naive, 9 tabs/day for
treatment experienced

hydromorphone tab 4 mg 2 tabs/day up to 7 days for treatment naive, 4 tabs/day for
treatment experienced

hydromorphone tab 8 mg 1 tabs/day up to 7 days for treatment naive, 2 tabs/day for

treatment experienced

meperidine sol 50 mg/5 mL

49 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 90
mL/day, 2 fills/60 days for treatment experienced

morphine sol 10 mg/5 mL

245 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 45
mL/day, 2 fills/60 days for treatment experienced

morphine sol 20 mg/5 mL

12.25 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 22.5
mL/day, 2 fills/60 days for treatment experienced

morphine sol 20 mg/mL

24 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4.5
mL/day, 2 fills/60 days for treatment experienced

morphine tab 15 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

morphine tab 30 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

oxycodone cap 5 mg

6 caps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
caps/day, 2 fills/60 days for treatment experienced

oxycodone conc 20 mg/mL

1.6 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
mL/day, 2 fills/60 days for treatment experienced

oxycodone sol 5 mg/5 mL

32.6 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 60
mL/day, 2 fills/60 days for treatment experienced

oxycodone tab 5 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced




Therapy class

Medication name

Quantity limit

oxycodone tab 10 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

oxycodone tab 15 mg

2 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

oxycodone tab 20 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

oxycodone tab 30 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 2
tabs/day, 2 fills/60 days for treatment experienced

oxycodone/acetaminophen tab 10-325 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

oxycodone/acetaminophen tab 2.5-325 mg

12 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

oxycodone/acetaminophen tab 5-325 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

oxycodone/acetaminophen tab 7.5-325 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

oxymorphone tab 10 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

oxymorphone tab 5 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

pentazocine/naloxone tab 50-0.5 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
tabs/day, 2 fills/60 days for treatment experienced

tramadol tab 50 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

tramadol tab 100 mg

2 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

tramadol/acetaminophen tab 375-325 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

Anticonvulsants diazepam gel 2 boxes/fill
pregabalin cap 300 mg 2 caps/day
pregabalin cap 3 caps/day

Antidepressants bupropion SR 2 tabs/day
bupropion XL 300mg 1tab/day
bupropion XL 150 mg 3 tabs/day
desvenlafaxine ER 1tab/day
venlafaxine ER cap 375 mg 1 cap/day
venlafaxine ER cap 75 mg 3 caps/day
venlafaxine ER cap 150 mg 2 caps/day
duloxetine 2 caps/day
duloxetine 30 mg 3 caps/day
fluoxetine weekly 4 caps/28 days
fluvoxamine ER 2 caps/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit

Antipsychotics aripiprazole tabs 1tab/day
aripiprazole ODT 2 tabs/day
aripiprazole soln 25 mL/day
clozapine 100 mg 9 tabs/day
clozapine 200 mg 4 tabs/day
clozapine 25 mg 9 tabs/day
clozapine 50 mg 6 tabs/day
clozapine ODT 100 mg 9 tabs/day
clozapine ODT 12.5 mg 3 tabs/day
clozapine ODT 150 mg 6 tabs/day
clozapine ODT 200 mg 4 tabs/day
clozapine ODT 25 mg 9 tabs/day
lurasidone 80 mg 2 tabs/day
lurasidone 1tab/day
olanzapine ODT 1tab/day
olanzapine tabs 1tab/day
olanzapine-fluoxetine 1 cap/day
olanzapine-fluoxetine 3-25 mg 3 caps/day
olanzapine-fluoxetine 6-25 mg 3 caps/day
paliperidone ER 1tab/day
paliperidone ER 6 mg 2 tabs/day
quetiapine 300 mg, 400 mg 2 tabs/day
quetiapine 3 tabs/day
quetiapine ER 2 tabs/day
REXULTI (brexpiprazole) 1tab/day
risperidone ODT 2 tabs/day
risperidone tabs 2 tabs/day
risperidone soln 8 mL/day
VERSACLOZ (clozapine) 18 mL/day
VRAYLAR (cariprazine) 1 cap/day
VRAYLAR PACK (cariprazine) 2 packs/365 days
ziprasidone 2 caps/day

Benzodiazepines alprazolam ER 1tab/day
alprazolam ER 2 mg 5 tabs/day
alprazolam ER 3 mg 3 tabs/day
alprazolam intensol 10 mL/day
alprazolam tabs 4 tabs/day
alprazolam tab2 mg 5 tabs/day
chlordiazepoxide 10 mg 30 caps/day
chlordiazepoxide 25 mg 12 caps/day
chlordiazepoxide 5 mg 4 caps/day
clonazepam ODT 3 tabs/day
clonazepam ODT 2 mg 10 tabs/day
clonazepam tabs 3 tabs/day
clonazepam tab 2 mg 10 tabs/day
clorazepate 15 mg 6 tabs/day
clorazepate 3.75 mg 24 tabs/day
clorazepate 75 mg 12 tabs/day
lorazepam intensol 5mL/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit
lorazepam tabs 3 tabs/day
lorazepam tab 2 mg 5 tabs/day
oxazepam 4 caps/day

Migraine eletriptan tabs 12 tabs/30 days
naratriptan tabs 9 tabs/30 days
rizatriptan tabs 5 mg 18 tabs/30 days
rizatriptan ODT 5mg 18 tabs/30 days
rizatriptan tabs 10 mg 12 tabs/30 days
rizatriptan ODT 10mg 12 tabs/30 days
sumatriptan injection 5 kits (10 units)/30 days
sumatriptan nasal 12 spray unit devices/30 days
sumatriptan tabs 9 tabs/30 days
zolmitriptan ODT 12 tabs/30 days
zolmitriptan tabs 12 tabs/30 days

Sedative Hypnotics estazolam 1tab/day
eszopiclone 1tab/day
temazepam 1 cap/day
triazolam 2 tabs/day
zaleplon 10 mg 2 cap/day
zaleplon 5 mg 1 cap/day
zolpidem 1tab/day
zolpidem ER 1tab/day

Dermatology

Miscellaneous pimecrolimus ointment 60 grams/30 days
tacrolimus ointment 60 grams/30 days

Endocrinology & Metabolism

Diabetic Supplies Glucose Test Strips 300 strips/30 days

Osteoporosis alendronate 35 mg, 70 mg 4 tabs/28 days
calcitonin 1 bottle/30 days
ibandronate tabs 1tab/28 days
ibandronate inj 1syringe/90 days
risedronate tab 150 mg 1tab/28 days
risedronate tab 35 mg 4 tabs/28 days

Enzyme-Related

Cystine-depleting Agents CYSTADROPS 4 bottles/28 days
CYSTARAN 4 bottles/28 days
risedronate DR 4 tabs/28 days

GLP-1 Agonists SOLIQUA (insulin glargine/lixisenatide) 5 pens/25 days

Gastroenterology

Antiemetics aprepitant caps 125 mg 2 caps/30 days
aprepitant 125 mg/80 mg 2 packs (6 caps)/30 days
aprepitant 40 mg 1cap/30 days
aprepitant 80 mg 4 caps/30 days
granisetron 4 tabs/30 days
ondansetron soln 120 mL/30 days

Constipation LINZESS (linaclotide) 1 cap/day

Opioid-induced Constipation SYMPROIC (naldemedine) 1tab/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit

Proton Pump Inhibitors esomeprazole caps 1 cap/day
lansoprazole caps 1 cap/day
omeprazole caps 1 cap/day
pantoprazole tabs 1tab/day
rabeprazole tabs 1tab/day

Miscellaneous

Anticholinergic glycopyrrolate 1 mg 4 tabs/day
glycopyrrolate 2 mg 4 tabs/day

Smoking Cessation Products bupropion SR 180 days supply/365 days
varenicline 180 days supply/365 days

Obstetrics & Gynecology

Contraceptives AMETHIA (levonorgestrel/ethinyl estradiol) 1/91 days
AMETHIA LO (levonorgestrel/ethinyl estradiol) 1/91 days
ANNOVERA (segesterone ace-ethinyl estradiol) 1ring/350 days
ASHLYNA (levonorgestrel/ethinyl estradiol) 1/91 days
CAMRESE (levonorgestrel/ethinyl estradiol) 1/91 days
CAMRESE LO (levonorgestrel/ethinyl estradiol) 1/91 days
DAYSEE (levonorgestrel/ethinyl estradiol) 1/91 days
medroxyprogesterone 1/90 days
DEPO-SUBQ PROVERA (medroxyprogesterone) 1/90 days
FAYOSIM (levonorgestrel/ethinyl estradiol) 1/91 days
ICLEVIA (levonorgestrel/ethinyl estradiol) 1/91 days
INTROVALE (levonorgestrel/ethinyl estradiol) 1/91 days
JAIMIESS (levonorgestrel/ethinyl estradiol) 1/91days
JOLESSA (levonorgestrel/ethinyl estradiol) 1/91 days
levonorgestrel/ethinyl estradiol 1/91 days
LOJAIMIESS (levonorgestrel/ethinyl estradiol) 1/91 days
LOSEASONIQUE (levonorgestrel/ethinyl estradiol) 1/91 days
QUARTETTE (levonorgestrel/ethinyl estradiol) 1/91 days
RIVELSA (levonorgestrel/ethinyl estradiol) 1/91 days
SETLAKIN (levonorgestrel/ethinyl estradiol) 1/91 days
SIMPESSE (levonorgestrel/ethinyl estradiol) 1/91 days

Miscellaneous

METHERGINE (methylergonovine)

28 tabs/fill, 2 fills/365 days

Ophthalmology

Anti-inflammatory bromfenac 0.09% 4 bottles/365 days

Prostaglandins LUMIGAN (bimatoprost) 1 bottle (2.5 mL)/25 days
travoprost 1 bottle (2.5 mL)/25 days

Respiratory

Allergy (intranasal) azelastine nasal spray 2 bottles/30 days
flunisolide nasal spray 1 bottle/30 days
mometasone nasal spray 2inhalers/30 days

Asthma/COPD (inhaled) fluticasone/salmeterol 1 diskus/30 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).

ADVAIR HFA (fluticasone/salmeterol)

Linhaler/30 days

albuterol HFA

2inhalers/30 days

ANORO ELLIPTA (umeclidinium/vilanterol)

1 package/30 days

ARNUITY ELLIPTA (fluticasone furoate)

Linhaler/30 days

ATROVENT HFA (ipratropium)

2inhalers/30 days




Therapy class Medication name Quantity limit

BREO ELLIPTA (fluticasone furoate/vilanterol) 1 package/30 days
BREZTRI (budesonide/glycopyrrolate/formoterol) Linhaler/30 days
COMBIVENT RESPIMAT (ipratropium/albuterol) 2inhalers/30 days
INCRUSE ELLIPTA (umeclidnium) Llinhaler/30 days
QVAR REDIHALER (beclomethasone) 2 inhalers/30 days
SEREVENT DISKUS (salmeterol) 50 mcg 1 package/30 days
SPIRIVA HANDIHALER (tiotropium) 1 package/30 days
SPIRIVA RESPIMAT (tiotropium) Linhaler/30 days
STIOLTO RESPIMAT (tiotropium/olodaterol) Linhaler/30 days
STRIVERDI RESPIMAT (olodaterol) Llinhaler/30 days
SYMBICORT (budesonide/formoterol) Linhaler/30 days
TRELEGY ELLIPTA (fluticasone/umeclidinium/vilanterol) 60 blisters/30 days
Asthma/COPD (nebulized) albuterol 5 packages (125 vials or 375 mL)/30 days
albuterol 2.5 mg/3 mL (0.083%) 180 vials (540 mL)/30 days
albuterol 5 mg/mL (0.5%) 5 packages (150 mL)/30 days
arformoterol 60 vials (120 mL)/30 days
budesonide respules 2 packages (120 mL)/30 days
ipratropium 125 vials (312.5 mL)/30 days
ipratropium/albuterol 180 vials (540 mL)/30 days
YUPELRI (revefenacin) Lvial/day
Urology
Erectile Dysfunction sildenafil tabs 6 tabs/30 days for any combination of ED medications
tadalafil tab 2.5 mg 1tab/day
tadalafil tab 5 mg 1tab/day
tadalafil tab 10 mg 6 tabs/30 days for any combination of ED medications
tadalafil tab 20 mg 6 tabs/30 days for any combination of ED medications

Premium Value specialty quantity limit

Therapy class Medication name Quantity limit

Cardiology

Endocrinology & Metabolism

Gonadotropins ZOLADEX (goserelin) 10.8 mg Llinjection/84 days
ZOLADEX (goserelin) 3.6 mg Llinjection/28 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Quantity limits effective as of Jan.1,2024.

PLEASE NOTE: This drug list is subject to regular updates and may not be all inclusive. Drugs affected include both brand
and generic and include all strengths unless noted. If a targeted drug has a new strength, it may be automatically added
to the list.
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